

City of New York
Department of Buildings

Pursuant to Administrative Code Section 27-131, the following equipment or material has been found acceptable for use in accordance with the Report of the Materials and Equipment Acceptance (MEA) Division.

Gaston Silva, R.A., Commissioner

MEA 278-96-E

Report of Material and Equipment Acceptance Division

Manufacturer - The Maiman Company. 3839 E. Mustard Way, Springfield,
Missouri 65803

Trade Name - Maiman

Product - Fire rated door assembly

Pertinent Code Section - 27-329, 27-342.

Prescribed Test(s) - RS 5-6 (ASTM E 152).

Laboratories - Underwriters Laboratories Inc.

Test Report - U.L. file R14984 dated February 15, 1995.

Description - Wood covered core swinging type fire door assemblies.

The single-swing door assembly for an opening of 42 in. in width by 108 in. in height. The swinging door pair is for an opening of 84 in. in width by 108 in. in height. The door assemblies are designed for the protection of opening of openings in walls for 1-1/2 h locations. The frames in which the doors are mounted is UL Listed, pressed-steel type frames, manufactured from No. 16 gauge, cold rolled steel with 5/8 in. high stops. The single door assemblies incorporated a UL Listed mortise type lockset with a 3/4 in. latch throw. The active leaf of the door pair incorporated a UL Listed mortise type lockset with a 3/4 in. latch throw. The inactive leaf incorporated UL Listed flush bolts with a throw of 7/8 in. Each door is provided with four mortise type steel hinges of the ball bearing type, 4 1/2 in. high and 1/8 in. thick. The hinges were attached to the door and frame with screws.

Recommendation - That the above described doors be accepted a providing 1-1/2 fire protection rating when installed in accordance with Reference Standard RS 5-8 (NFPA 80-197) for class B openings, on condition that the certificates or labels accompanying all shipments shall be provided by the testing service which shall be regularly engaged by the manufacturer to make periodic inspections and/or tests of the doors in the course of their manufacture. All shipments and deliveries of such materials shall, in addition, be accompanied by a metal tag certifying that the materials shipped or delivered are equivalent to those tested and acceptable for use, as provided for in article 27-131 Of the Building Code.

Final Acceptance FEB 28 1997

Examined By S. Derkshidam

CITY OF NEW YORK
DEPARTMENT OF BUILDINGS

Pursuant to Administrative Code Section 27-131, the following equipment or material has been found for use in accordance with the Report of the Material and Equipment Acceptance (MEA) Division.

Patricia J. Lancaster, A.I.A., Commissioner
MEA 237-03-E
Report of Material and Equipment Acceptance Division

Manufacturer – The Maiman Company, 3839 East Mustard Way, Springfield, Missouri 65803.

Trade Name – Veneered Firestop Door Frames.

Product – Fire rated frame door assemblies.

Pertinent Code Sections – 27-329, 27-342.

Prescribed Test – RS 5-6 (ASTM E-152).

Laboratory – Intertek Testing Services.

Test Report – WHI-495-1212.

Description – 45, 60, and 90 minute mineral core fire door frames with veneer faces and solid wood edgebands which are for use in fire rated door assemblies. The frames can be labeled with either a Warnock Hersey neutral pressure or positive pressure, Category “A” or Category “B”, fire label. All 45 and 60 minute frames and 90 minutes neutral pressure frames can be used in single swing or pair swing applications. 90 minute positive pressure frames can be used in single swing applications only.

Recommendation - That the above described frames be accepted as having either a 45, 60, or 90 minute fire protection rating when installed in accordance with Reference Standard RS 5-8 (NFPA 80-1999) for Class B and C openings, on condition that the certificates or labels accompanying all shipments shall be provided by the testing service which shall be regulatory engaged by the manufacturer to make periodic inspections and/or tests of the frames in the course of their manufacture. All shipments and deliveries of such material shall, in addition, be accompanied by a metal tag certifying that the materials shipped or delivered are equivalent to that tested and acceptable for use, as provided for in Section 27-131 of the Building Code.

Final Acceptance 5/6/27/04

Examined By [Signature]

CITY OF NEW YORK
DEPARTMENT OF BUILDINGS

Pursuant to Administrative Code Section 27-131, the following equipment or material has been found for use in accordance with the Report of the Material and Equipment Acceptance (MEA) Division.

Patricia J. Lancaster, A.I.A., Commissioner
MEA 224-03-M
Report of Material and Equipment Acceptance Division

Manufacturer – The Maiman Company, 3839 East Mustard Way, Springfield, Missouri 65803.

Trade Name – Thermal fused doors.

Product – Fire rated door assemblies.

Pertinent Code Sections – 27-329, 27-342.

Prescribed Test – RS 5-6 (ASTM E-152).

Laboratory – Intertek Testing Services.

Test Report – WHI-495-1456.

Description – 45, 60, and 90 minute mineral core fire doors with Neer Veneer® faces and 1mm thick PVC edgebands which are for use in fire rated door assemblies. These doors can be labeled with either a Warnock Hersey neutral pressure or positive pressure, Category “A” or Category “B”, fire label. Doors can be used in single swing or pair swing applications. Lite openings are permitted, but must be used with approved lite kits and fire rated glass. 60 and 90 minute doors with over 100 square inches of visible glass cannot bear a temperature rise rating on the label.

Recommendation - That the above described doors be accepted as having either a 45, 60, or 90 minute fire protection rating when installed in accordance with Reference Standard RS 5-8 (NFPA 80-1999) for Class B and C openings, on condition that the certificates or labels accompanying all shipments shall be provided by the testing service which shall be regulatory engaged by the manufacturer to make periodic inspections and/or tests of the frames in the course of their manufacture. All shipments and deliveries of such material shall, in addition, be accompanied by a metal tag certifying that the materials shipped or delivered are equivalent to that tested and acceptable for use, as provided for in Section 27-131 of the Building Code.

Final Acceptance Feb/27/04

Examined By S. Decker